TEST REPORT

Report Number: 100130092MIN-001
Project Number: G100130092

Testing performed on the
Hyperfire-Series Camera

to
47 CFR, Part 15:2009
815.107 and 815.109, Class B

For
Reconyx, Inc.

Test Performed by: Test Authorized by:
Intertek Testing Services NA, Inc. Reconyx, Inc.
7250 Hudson Blvd., Suite 100 3828 Creekside Lane, Suite 2
Oakdale, MN 55128 Holmen, WI 54636

Prepared by: = #lape— Date: June 4, 2010

Simon Khazon

forsfpbt

Norman Shpilsher

Reviewed by: Date: June 4, 2010

This report is for the exclusive use of Intertek’'s Client and is provided pursuant to the agreement between Intertek and its
Client. Intertek’s responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no
liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage
occasioned by the use of this report. Only the Client is authorized to copy or distribute this report and then only in its
entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or
service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to
the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an
Intertek certification program. This report must not be used to claim product endorsement by A2LA, NIST nor any other
agency of the U.S. Government.




TABLE OF CONTENTS

1.0 DESCRIPTION OF THE SAMPLE (EUT) .oiiiiiieiiiies e 3
2.0 TEST SUMMARY ..ottt st se ettt sttt e st st et etene e s e b eneere e 4
2.1 Statement of the Measurement UNCEIAINTY ...........cooiiiiiriiieineseese s 4
3.0 EQUIPMENT UNDER TEST ...ttt et 5
T R w01V LT o @ o g i o [V T =T o R 5
3.2 EUT CONfIQUIALION......ciiiiiiiiicc ettt ers e beeteebe et e st e s re st bt be s neenen 5
TG T =1 0 \ViT o] aTa U= g1 =TIt oo 11 i o T o RS 6
4.0 TEST CONDITIONS AND RESULTS ..ottt s 7
4.1 Line CondUCIed EMISSIONS .......ccviiiiiiiiiieiesisse sttt ettt e et etesreste st srenaeaeneas 7
A e F= 1o [ = (=T I =t 0 LTS (o] 1SR 8
5.0 TEST EQUIPMENT ..ottt sttt sttt sttt sttt ettt 12

EMC Report No: 100130092MIN-001M

Page 2 of 12



1.0 DESCRIPTION OF THE SAMPLE (EUT)

Serial Number:

Company:

3828 Creekside Lane, Suite 2
Holmen, W1 54636

darrel@reconyx.com

Test Standards:

Test Sample Conditions:

O EN 55022:2006 +A1:2007, Class

OEN 55011:2007 +A2:2007, Group  , Class

X 47 CFR, Part 15:2009, §15.107 and §15.109, Class B
O ICES-003, Issue 4:2004

[JEN 55014-1:2006

O EN 61326-1:2006

O Class for Radiated and Conducted Emissions

O Basic Immunity Test Requirements
O Immunity Test Requirements for Industrial Locations
JEN 60601-1-2:2001 +A1:2006
0 EN 61000-6-3:2007
O EN 61000-6-4:2007
JEN 61000-3-2:2006
JEN 61000-3-3:1995 +A1:2001 +A2:2006
O EN 61000-6-1:2007
1EN 61000-6-2:2005
O EN 55024:1998 + A1:2001 + A2:2003
O EN 55014-2:1997 +A1:2001

] Damaged JPoor (Usable) X Good

[ Prototype xProduction QUsed
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2.0 TEST SUMMARY

Referring to the performance criteria and the operating mode during the tests specified in this report, the
equipment complies with the requirements according to the following standards.

TEST STANDARD TEST RESULT
Subpart B — 15.107 Conducted Emissions N/A
Subpart B — 15.109 Radiated Emissions Pass

2.1 Statement of the Measurement Uncertainty

Note 1: The measured result in this report is within the specification limits by more than the measurement
uncertainty; the measured result indicates that the product tested complies with the specification
limit.

The expanded uncertainty (k = 2) for radiated emissions from 30 to 1000 MHz has been determined to be:

+4 dB at 10m and £5.4 dB at 3m

The expanded uncertainty (k = 2) for conducted emissions from 150 kHz to 30 MHz has been determined to
be:
+2.6 dB
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3.0 EQUIPMENT UNDER TEST

3.1 Power Configuration

Rated voltage: X9 VDC from 12 internal AA-size batteries Other:

Rated current: Amp.

Rated frequency: OS50Hz  [O60Hz
Number of phases: O1Phase [ 3Phases

3.2 EUT Configuration
The equipment under test was operated during the measurement under the following conditions:

O - Standby

O - Test program (H - Pattern)
O - Continuous Operation

X - Specific test program

D_

Operating modes of the EUT:

No. | Description

1 | Pre-programmed special Test Mode

Cables:

No. Type Length Designation Note

None

Support equipment/Services:

No. Item Description

None

General notes: None
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3.3 Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15-35°C
Humidity: 30-60 %
Atmospheric pressure: 86-106 kPa
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4.0 TEST CONDITIONS AND RESULTS

4.1 Line Conducted Emissions

Test location: [ ] OATS [ ] Anechoic Chamber [ ] Other
Test result: N/A

Frequency range: 0.15MHz-30MHz

Max. Emissions margin: dB below the limits

Notes: Itwas determined from consideration of the electrical characteristics and usage of particular apparatus
that Conducted Emissions testing is inappropriate and therefore unnecessary (as battery operated
equipment).
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4.2 Radiated Emissions

Description of the test location

Test location: [ ] OATS X] Anechoic Chamber
Test distance: []10 meters [X] 3 meters

Test result: Pass

Frequency range: 30MHz-1000MHz
Max. Emissions margin: 5.6 dB below the limits

Notes: The Radiated Emissions testing was performed in the Anechoic chamber at 3m measurement
distance (see Graphs 1-2 and Table 1)
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Intertek

Test Setup Photos
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Date: June 4, 2010 Result: Pass

Standard: FCC Part 15.109, Class A

Tested by:

Test Point: Enclosure

Operation mode: See Page 5

Note:

Table 1
Frequency Ant. Peak Reading | Ant.Factor | Total at 3m | QP Limit Margin
Polarity daBuv dB1l/m dBuVv/m dBuv/m dB

34.017 MHz V 12.9 16.9 29.8 40.0 -10.2
137.31 MHz \ 15.9 14.1 30.0 43.5 -13.5
178.15 MHz V 18.0 11.7 29.7 43.5 -13.8
191.97 MHz \/ 18.1 11.4 29.6 43.5 -14.0
255.63 MHz V 16.1 14.6 30.6 46.0 -15.4
300.0 MHz \Y 18.7 15.4 34.1 46.0 -11.9
460.0 MHz V 17.9 194 37.2 46.0 -8.8
490.48 MHz V 20.5 20.0 40.4 46.0 -5.6
707.87 MHz V 16.3 22.6 38.9 46.0 -7.1
30.831 MHz H 10.9 20.3 31.2 40.0 -8.8
139.25 MHz H 21.6 13.1 34.8 43.5 -8.8
145.03 MHz H 20.0 12.9 32.9 43.5 -10.6
983.73 MHz H 13.3 26.5 39.9 54.0 -14.1
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5.0 TEST EQUIPMENT

DESCRIPTION MANUFACTURER MODEL SERIAL NO. INTEIETEK CAL DUE USED
Spectrum Analyzer R&S FSP 40 100024 12559 09/10/2010 |X|
Bicono-Log Antenna Schaffner-Chase CBL 6112B 2630 14459 10/02/2010 |X|
TILE! Instrument
System Control Ver. 3.4.K.29 15259 VBU |X|
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7250 Hudson Blvd., Suite 100, Oakdale, MN 55128
Tel.: 1 651-730-1188, Fax: 1 651-730-1282

Intertek

Test Verification of Conformity

On the basis of the tests undertaken, the sample(s) of the below product have been found
to comply with the essential requirements of the referenced specifications at the time the
tests were carried out.

Applicant Name & Address . Reconyx, Inc.
3828 Creekside Lane, Suite 2
Holmen, WI 54636

Product(s) Tested - Hyperfire-series Outdoor Camera
Model(s) - HC600
Brand name : Reconyx

Relevant Standard(s)/Specification(s) : 47 CFR, Part 15:2009, §15.107 and 815.109, Class B

Verification Issuing Office Name & : Intertek, Oakdale, Minnesota
Address EMC Department

Date of Test(s) : June 4, 2010
Verification/Report Number(s) : 100130092MIN-001M

NOTE : This verification is part of the full test report(s) and should be read in conjunction with it.

This Verification is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and
liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the
agreement, for any loss, expense or damage occasioned by the use of this Verification. Only the Client is authorized to copy or distribute this Verification. Any use
of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The
observations and test results referenced from this Verification are relevant only to the sample tested. This Verification by itself does not imply that the material,
product, or service is or has ever been under an Intertek certification program.

flar bt

Signature:
Name: Norman Shpilsher
Position: EMC Staff Engineer
Date: June 4, 2010
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